CONSOLIDATION TEST REPORT
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Applied Pressure - tsf
Natural Dry Dens. Initial Void
LL Pl Sp. Cr. USCS AASHTO .
Saturation | Moisture (pcf) p-ar Ratio
99.8 % 34.8 % 85.8 47 25 2.64 CL A-7-6(28 0.920
MATERIAL DESCRIPTION
Lean clay
Project No. 0121- Client: TranSystems, Inc. Remarks:
Project: SCI-823-0.00 Specific Gravity= 2.64
Source: C-22 Sample No.: P-3 Elev./Depth: 32
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